Kit #’s:
KLM21400
KLM21500

Drilling Required
37/64” Drill Bit

2686 Highway 92 - 0skaloosa, IA 92571
phone: 641.673.0468 - fax: 641.673.4168
www.kelderman.com

2016+ Ford F-690/790 2WD
8.9k/10k Diesel Chassis Front
Installatlnn Instructlons

& L ‘l |
e A “P" b i . ‘

¢ _ 4“1“' Ws 4 '

g | | o oEy |

e i XY 1




Installation

1. Place the vehicle on a level concrete surface. Measure the wheel base and get the
angle on the axle (caster). Write those measurements here WB
Caster angle

Use an angle finder to measure angle here for caster

2. Place a jack under each side of the frame just behind the leaf spring shackles.

Jack the truck up high enough so that the tires are just off the ground. Place a jack
stand next to the jacks to prevent the truck from falling off the jacks. Remove drivers
side leaf springs and bottom shock bolt. To do this, on the drivers side you will have to
remove the bolt in gusset from the radiator support, steering arm from the cast knuckle,
DEF tank. On the passenger side you only have to remove the gusset on the radiator
support.




The radiator bolt in gusset removed
on drivers side

Drivers side ready for install

3



3. Remove the (4) bolts that fasten the tow hooks to the frame. Locate the drivers side
front cross member mounting plate (part# 21401) and slide over the (4) tow hook bolts.
Place the tow hook over top of the brace plate and snug the nuts.

4. Locate the Driver Side Forward Trailing Arm
Mount (part# 21404) and (1) trailing arm with
the thicker bushing for the 20 mm OEM bolt.
(part# 21414). Set the trailing arm so there is
8.25" in between the knuckles. Fine tuning will
need to be done after the install is complete,
but this will be close. The trailing arm tower
goes into front leaf spring perch along with the
upper trailing arm with the OEM 20mm bolt.
Use the (3) 5/8” x 2” bolts to fasten the trailing
arm tower to the brace plate. You will torque
the 5/8” bolts to 150 ft/Ibs. once the install is
complete.




5. Locate the Drivers Side Upper Air Bag Mount (part# 21406) and Upper Panhard
Bar Brace (part# 21462). Remove the bolts that hold the brake lines to the frame. Drill
these holes out to 9/16”. The bracket that fastens the brake lines to the frame will also
need to be drilled out to 9/16”. Fasten the upper air bag mount in place with (2) 1/2” x
2” bolts (make sure the brake bracket is in place) and upper pan hard bar brace is on
the inside of the frame. The rear hole will need to be drilled out to 9/16”. Insert the 1/2”
x 1-3/4” bolt in the rear hole and torque all (3) 1/2” bolts to 85 ft/Ibs.

These holes are in frame and need to be drilled Be sure to check inside of the frame for
out to 9/16” (9/16” x 2" bolts used here) any brake lines or wires before drilling!

Drill this hole. There is
no hole in the frame.

NOTE: Refer to drill diagram on
page 17.




6. Locate the drivers side lower air bag mount (part# 21408), axle clamp (part# 21410)
and four spacer bushings (part# 21416). Use the (4) 3/4” x 8” bolts to fasten the
assembly together. Drop the bolt top down on the lower air bag mount, slide the (4)
spacer bushings over the bolts and then slide the lower axle clamp up from the bottom.
Torque the 3/4” bolts to 200 ft/Ibs. You will also use the (2) 5/8” x 2-1/2” bolts to
connect the lower axle clamp to the tab coming off the trailing arm tube. Torque the
5/8” bolts to 150 ft/Ibs. Now locate the lower trailing arm (part# 21413). Adjust it so the
space between the knuckles is 8-1/4”. Connect it to the front and rear trailing arm
tubes with the 7/8” x 5” bolts. You will also connect the top trailing arm in place with the
7/8” x 5” bolts. Just start the lock nuts. They do not need to be tightened yet. Use the
3/4” x 4-1/2” bolt to connect to the shock.




AR

7. Remove the passenger side leaf springs and lower shock mounts. Just as you did
in step 3, remove the (4) nuts that hold the tow hook to the frame and place the cross
member mounting plate (CMP part# 21402-PS) over the four bolts. Place the tow hook
over the CMP and snug up the bolts. Locate the Front Trailing Arm Mount
(part#21405) Upper Trailing Arm (part# 21415) and the Crossmember (part#21043).
Set the trailing arm so that it measures 8-1/4" between the knuckles. Insert the trailing
arm into the front trailing arm mount and insert into the factory leaf spring perch with
the OEM 20mm bolt that held the leaf spring in place. Connect the CMP to the trailing
arm mount with the (3) 5/8” x 2” bolts. Next, connect the cross member to the cross
member mounting plates with the (4) 1/2” x 1-1/2” bolts. The 1/2” bolts can be torqued
to 85 ft//Ibs. and the 5/8” bolts to 150 ft/Ibs. once the install is complete.



8. Locate the Passenger Side Upper Air Bag/Panhard Bar Mount (part# 21407) and
Backing Plate (part# 21466). These parts squeeze the frame with the backing plate on
the inside. You will be drilling (8) 9/16” holes in the frame. Use the drill chart on page
17 for reference. While drilling the 9/16” holes, locate the horn bracket and drill those
mounting holes out also. Once all the holes are drilled, use the (2) 1/2” x 1-3/4” bolts in
the bottom of the frame and the (6) 1/2” x 2” bolts on the side of the frame. Torque all
these 1/2” bolts to 85 ft/Ibs.




9. Locate the Passenger Side Lower Air Bag Mount (part# 21409), Lower Axle Clamp
(part# 21410) and (4) Bushing Spacers (part# 21416). Just as you put the drivers
side lower bag assembly in step 6, place the lower bag mount on top of the axle,
drop the 3/4” x 8” bolts down form the top, slide the spacers over the bolts from the
bottom and fasten the assembly together with the axle clamp. Now use the 5/8” x
2-1/2” bolts to fasten the axle clamp to the tube on the lower air bag mount. Torque
the 5/8” bolts to 150 ft/Ibs. Torque the 3/4” bolts to 200 ft/Ibs.

NOTE: The trailing arms get installed in the next step, air bag gets installed in step 11
and the shocks in step 12.

10. Locate the last remaining trailing arm (part# 21413). Set the distance between the
knuckles at 8-1/4”. Insert it into the lower bag mount and the front trailing arm mount
with the 7/8” x 5” bolts.

11. Locate the Air Bags (part#5768). The one with the top stud cut off is for the
passenger side. They install into the upper air bag mount with the 1/2” and 3/4” nuts.
The bottom fastens to the lower air bag mount with the 5/8” nut and washer. Torque
these nuts to 35 ft/Ibs. Install both air bags at this time.

12. If you have not already, fasten the bottom of the shocks to the lower air bag
mount with the 3/4” x 4-1/2” bolts. Torque these 3/4” bolts to 125 ft/lbs. Use a washer
on each side if needed.



13. Locate the Panhard Bar (part#21412). This is the Panhard Bar with 7/8” Heim
ends. Use the 7/8” x 4” bolt and spacers to center the pan hard bar into the mounts on
the drivers side lower air bag mount and the pan hard bar mount on the passenger
side. Make sure the bolt on drivers side has the threads facing the rear of the truck or
they may rub on the air bag. Go ahead and torque these bolts to 250 ft/Ibs.

Driver side pictured

10



14.Locate the pan hard bar brace (part#21465). This bar mounts on the inside of the
drivers side frame rail to the upper pan hard bar mount with the 3/4” x 3-1/2” bolt.
The passenger side fastens to the pan hard bar drop on the passenger side with
the 3/4” x 3-1/2 bolt.

NOTE: THE PANHARD BAR DOES NOT USE A SPACER ON EACH SIDE TO
CENTER IT LIKE THE LOWER PAN HARD BAR DOES. BOTH SPACERS GO ON
THE FRONT SIDE OF THE HEIM END. THE BAR WILL HIT ON THE ENGINE
CROSS MEMBER IF YOU TRY TO CENTER IT. Torque both the 3/4” bolts to 150 ft/
Ibs.

The spacers both go on the
front side to space the brace
towards the rear



15. Locate the Sway Bar Kit (part#1139-154KLD) and End Links (part# 21463-PS and
21411-DS). The sway bar attaches to the front trailing arm mounts with the (4) 1/2” x
1-1/2” bolts. The end links attach to the end of the sway bar with the 9/16” x 3-1/2”
bolts and to the lower bag mounts with the 9/16” x 3-1/2” bolts as well.

Hump goes up

9/16” x 3-1/2” Bolt




16. Now that the install is nearly complete, go back and make sure all the bolts are
torqued. Inflate the bags (or jack up the frame) so the bags are at 8” tall (shown be-
low). Measure between the upper and lower air bags to get the exact measurement.
Now, go back to the first step and adjust the upper and lower trailing arms to set the
pinion angle. Once that is set, adjust your lower pan hard bar so the axle is centered.
Once these measurements are set, torque the pinch bolts to 125 ft/Ibs.

17. Reinstall the radiator support brackets and reattach the steering linkage to the
axle.

8” between bag mounts is
The desired ‘ride height’

13



18. Locate the two height control valves, linkage, collar, and height control mounting
brackets (part# 21426). The mounting bracket fastens to the frame with the factory
bolts in the frame. The height control valves fasten to the brackets with the 1/4” x1-1/4”
bolts. The collar fastens to the lower trailing arm around 1/2” from the treads. The
height control arm needs to be straight out when the air bags are at 8” tall. Measure
between the upper and lower air bag mounts when measuring the air bag height.

Remove this bolt in the casting
and place the height control
valve mounting bracket in place

14



SHEET 1 OF 4

@

CEL |prouecT: 20016-2021 Ford FA50-750 10K Axle

W [Appecsimate Weight =273.72 Iba
K T
i e e
DATE: TR 202l i St st

HOT SCALE DRA

A
G

FaRT HURZER-21800
DESIGH BT

!
i
§
E

o
i
1
171 .
e wr
G;@n?”
1
e
:
i
s E
=]

- j'

05,

RAAS=ZTA T — B
| Jal (®)

N
TN 5
2 J » \ \f

I
I|
I

{ |
.'f I||| X
& ®E ®EE

15



P40 T 133HS | smmmnsnm Froe/ 1efalL awa AH HOIE3D 5§ fag ava | i HOUJHISI0 FIHVHD =]
:ﬂ:%mmﬂ.ws-hurnrmmm.ﬂhmv [T E— ZEN§ WD e
XY W01 054059 PIOd IZT0E-FLOT [DF 08| cqmpmo) ons
(o] jyBeag ¥3095 HUN-F - BN wowdsosa0) %ﬂ%
2345 UYW
L e e e L e -= ﬁ

T WD) Ty Bpoy JBwoT - JuBLup|aa oLz BE

[} JBQLUISLLISE0IT) - JUSLIp|aas EQ¥ LT fE

I junoyy Bog/fewosy saddn (Sd] - juswpEm LOVLE 9E

I Junow Bog/apoy 18mon (5d] - uswpiap SOV SE

I Junowy wuy Bunio) jucsy (Sd] - juswpie M SOVLT ¥E

1 Bjoy4 Suyunow JsgquISLUEsOIT [54) - JUSWIDIS M TowLT EE

1 AU pu3 5e (Sd) - iusupiEm (AT IE

I junoyy Bogyewny saddn (50) - juswpiEm POVLE IE

1 1eooug Suyunow 1og poddng fewoey ssddn (50) - JUSWDEMm T IT 0E

1 punowy Bogfapy 1awmo (5] - Juswpiem, OV LT &0

1 unow Wy Bumoug juoyy [50) - juswoiem FovLT BT

1 a)oid Buyunowy Jequiswssor (3a) - juswpEm Low LT {7

I I pu3L5E [50) - suswpiem E¥LE 9

A BABE|S I3ONPaY LY mE._UL_. Ut ._Wn_.u.._ i LT

I DI E/ 1| - 114 10F ADmg aTirs1-6E11 ¥

F (Buoy p % 1,948 ¥ Q0 521 1) B/ - 180odg 0881 EZ

B S8 - 011 QO - (un pug) Busysng uj-sEaay Pasy) - U0 DESDLYDIng FELDR [

I poexy) Buo g/-1 " 01 I0g .8/ HUDUS BIDW HY F1-8/¢ - PUS WISH HY - PEsDyoIng 15008 1z

g1 Bumysng u|-55814 Pasu| - PESDYDING PEIOR A

I JIE X9 LwIE PU3 poy Juor Iog [HE) - pesoyzung 50108 6l

I poeiy] Buo g/e-1 "l I0E /L oYS SIowW HT pI-8/L - Pu3-wiay [H) - pesoyaing TS008 Bl

I JUE X F1-pJE PU3 POY JUOr |I0g [H1] - pasoy2ung oL £l

I &jo|d Burog ewoy seddn (5d) - 8/E - Siold IV 91

[ JUNOWY JOSUSE [YuoD) JSIEH - b/ | - 1014 9ZFIT 51

I (1A - 7 - S35 - F1-fE - 4NN WOT BOZEL ¥l

1 [1H1) - 7 - 545 - 1=/ - 4NN LDT BOTEL El

I - 589 - (1) v1-8/L - i wop xey DIZEL Zl

1 - 549 - (1) w1-8/L - N0 wDf xaH L1ZEL I

4 BRLS BUOISEY BYLS-T1008 0

¥ oMM ZL-Ed -1 (1Ha) apenusy wry Bunou) 0D 50001 &

¥ (2MN Z1-Z/1-1] [H1) epanuy wry Bumo) soo 0001 g

T Jaoods wisH - Buc 71 * Q194 X 00 .5TLL - 483 BLLBL £

F al w5 - 00 54 -1 54E' | - Baesigiednpay Buysng 5TVIT 3

B Buot 5v ¥ Q.PLEL X 00 5| - Bumysng PIFIT S

? dl.2/¢ Q0 8/1-1 - Buisng E&00T ¥

1 0P PIDH UDg 57T FRFIZ £

I IDF PIOH UDd IT PRV z

F 1og Wiy Buiny) 5y | 5rLIES 1

LD HOUdIND530 HIEWNM Lawd | "OM w3l

16



- Drill Out Exisiting Frame Holes To 9/16"
C - Drill Out Exisiting Frame Holes & Brake Line Bracket To 9/16"

D - Drill Out Exisitin

A - Use Trucks Exisiting Hardware
E - Drill 9/16" Holes

B

Frame Holes & Horn Bracket To 9/14"
to Frame

i
F- Stiffner Bar Needs Spacer Put Towards Front on Both Ends

-
'S
L#]
-
=
R
L
- =
F] A
E
7
2
z ;___5,
U+l
B = (&
41812 5
aEEIEIRE
=1 Lo
Sl - i
- g% &
FH =
(32
A1 18 (8
HEERENE
el R (E 2
HEREA R

i
LSS
[=1-1 =1 B

B

a

£

17

&

u}

l

=1

g

4

]

a

=

)

-

|

17




/]
SHEET3 OF 4

e e
CWTE: 10731/ 202 W Esiis _'Ii.".'

o] 102 [Appesdimote wieight =272.72 b

¥t - 4-Link Stock Height (Front)

BY:

FROUECT: 2014-2021 Foard FAS0-750 10K Axle

A
[
DESCRIFTION:

U |PaRTHUMEER: 21400

v
g2 DESIGH

CHANGE DESCRIFTION

18



